PARTS LIST NO. 5714

REF. NO. PART NO.
1 10019
1 10030
2 20104
2 20122
3 21512
3 21513
3 21514
3 21515
4 33002
4 33003
5 24520
6 31062
7 33023
8 24521
8 24522
9 23021

10 23001
11 23004
12 35002
12 35001
13 24523
13 24524
13 24525
13 24526
13 24527
13 24528
18 31057
19% 31060
20 31065
21 31020
22 31010
23 31007
19A% 31063
24 31097
32 20117
32 20118
32 20119
32 20120
32 29121
32 20123
32 20124
32 20125
32 20126
32 20127
33 20145
33 20146
33 20147
33 20148
33 20149
35 34002
35 34003
35 34004
35 34005
35 34006

#10 & .. #12 BLO

DESCRIPTION
Blower and Engine Base

~Blower Housing and Engine Base
Front Baffle Plate

Front Baffle Plate

‘Impeller

Impeller
Impeller
Impeller
4" Rub Plate with castor
6" Rub Plate with Castor

'Side Air Deflector

1" Wheel Collar .
480/400 x 8 Pneu.
Forward Defleéctor
Forward Deflector
Lower Handle
Upper Handle
Handle Brace
Throttle Control
Throttle Control

4" Exhaust Adapter
5" Exhaust Adapter
6" Exhaust Adapter
4" Exhaust Adapter
5" Exhaust Adapter
6" Exhaust Adapter

5/16 x 1 3/4" Bolt, nut,Washer
5/16 x 3/4" Bolt, Lockwasher
3/8 x 1 1/4" Bolt, nut, Washer
7/16 x 1 1/2" Bolt, Washer,Key
10 x 24 - 1 1/2 Bolt,Nut,Washer
Throttle Clip

3/8" Nuts, Lockwasher

3/8 x 1 1/4" Bolt

Intake Flange 4"
Intake Flange 5"
Intake Flange 6"
Intake Flange 7"
Intake Flange 8"
Intake Flange 4"
Intake Flange 5"
Intake Flange 6"
Intake Flange 7"
Intake Flange 8"
Intake Nozzle 4"
Intake Nozzle 5"
Intake Nozzle 6"
Intake Nozzle 7"
Intake Nozzle 8"
4" 10' Intake
5" 10' Intake
6" 10' Intake
7" 10' Intake
8" 10' Intake

Hose
Hose
Hose
Hose
Hose

LI

CONTINUED NEXT PAGE.

Page 1
B&S KOH. B&S KOH.
#10 #10 #12 #12
1 1
: 1 1
1 1
1 1
1
1
1
1
1 1 1 1
1 1 1 1
. 1 1
2 2 2 2
2 2 2 2
1 1
1 1
2 2 2 2
1 1 1 1
1 1 1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
6 6 6 6
2 2 2 2
1 1 1 1
1 1 1 1
2 2 2 2
2 2 2 2
8 8 8 8
1 1 1 1
1 1
1 1
1 1
1 1
1 1

il e i PP
Pt b et e et pe

Manual No. 10B (2/14/1973)

B B P e b et b e e b el e e
e i e R ) Ty Sy S



PARTS LIST NO. 5714

REF. NO.

PART NO.

36 34011

36 34012

36 34013

36 34014

36 34015
39003
39008
39004
39009

5.

6"
7"
8"

10
10
12
12

#10

&fi#izaGIANT;BLo

DESCRIPTION

Fose

‘Hosge:

Hose
Hose
Hose

oo
-~ - B, -
) .

. o

Clamps ~
Clamps’
Clamps
Clamps
Clamps

'B&S ENGINE

Kohler Engine
B&S Engine ’
Kohle:iqqgine

Page 2 _

21473

B&S KOH. B&S KOH.
#10 #10 #12  #12
"2 2. 2 2
2 2 2 2
2 2. .2 2
2 22 2
2 2.0 2 2
1 .
1
1
1



Tz
L&
0¥

0178 01 #1300W



	Text4: Manual No. 10B (2/14/1973)


